
MSD 
History, Operation,
&
Capital Reinvestment

Public Information 
Presentation

December, 2022 



MSD History

Above: Hydro Dedication ceremony, 1904



Consolidation of Fifteen Separate Sewer Systems in 1991

Five Municipalities
• City of Asheville
• Town of Biltmore Forest
• Town of Black Mountain
• Town of Montreat
• Town Of Weaverville

Ten Special Districts

• Beaverdam Water and Sewer District

• Busbee Sanitary Sewer District

• Caney Valley Sanitary Sewer District

• Crescent Hill Sanitary Sewer District

• Enka-Candler Water and Sewer  District

• Fairview Sanitary Sewer District

• Venable Sanitary District

• Skyland Sanitary Sewer District

• Swannanoa Water and Sewer District

• Woodfin Sanitary Water and Sewer DistrictOver 170,000 people



MSD Board of Directors

• Governed by a fourteen-member Board appointed by the following entities:
City of Asheville (3) 
Buncombe County(3)
Henderson County (2)
Biltmore Forest
Black Mountain

Montreat
Weaverville
Woodfin Sanitary Water and Sewer District
Town of Woodfin

• Board solely responsible for setting rates and fees for service.
• Chairman, Vice-chairman and Secretary-Treasurer are elected annually by the Board.
• Members serve staggered three-year terms and may be re-appointed.

• Active subcommittees:
Capital Improvement Program 
Planning
Right of Way

Personnel 
Finance

• The Board employs a General Manager, P.E., who is responsible for managing all District operations.



Management Structure

Employees FY 2001  -- 167
Employees FY 2022  -- 150

Operations
Maintenance
Structural Maintenance
Industrial Waste
Fleet Maintenance

MSD Board

Committees

•CIP
•Finance
•Personnel
•Planning
•Right of Way

Auditing Firm
Cherry, Bekaert & Holland

General Manager
Thomas E. Hartye, PE 

Executive Secretary
Pam Nolan

Legal Counsel
Roberts & Stevens

Project Management
Design & Drafting
Right-of-Way
Planning & Development

Director of Finance
W. Scott Powell, CLGFO

Ratepayers of the Metropolitan Sewerage District

Director of
Collection System 
Construction
Mike Stamey, P.E.

Director of 
Engineering
Ed Bradford, P.E.

In -house Construction
Construction Projects
Emergency Repair

Finance & Budget
Accounting
Investments
Purchasing
Warehouse

Director of  Wastewater 
Treatment
Peter Weed

Engineer of Record
McGill Assoc.

Director of
Collection System 
Maintenance
Ken Stines

Pipeline Maintenance
Technical Services

Director of 
Human Resources
Jim Hemphill

Personnel Admin.
Payroll/ Benefits
Safety

Director of Information 
Technology
Matthew Walter

Geographic Information 
Systems
Systems Admin.





• MSD serves ~201,000 people via 57,000 customer accounts

• 40 MGD Treatment Plant (currently at 20 MGD)
• Hydroelectric Facility (2880 KW)
• 1,133 miles of sewer lines
• 33,581 manholes
• 40 pump stations



• MSD is publicly owned regional utility 

• MSD uses equal shares of revenue and Bond funds to fund an 
aggressive Construction Program to replace and upgrade 
the Treatment Plant and sewer system. 

• MSD has spent $ 405 Million since Consolidation in 1991 –
replacing 28% of the original system.



Customer Service Response

The MSD service area is over 264 square miles.

• MSD created a First Response Team to cut down in response time to customer calls and system
emergencies.

• MSD tracks both response times and the time spent on each job.

• In FY 2022 the average response time of 31 minutes to customer service requests during 
regular working hours.

• During this same time period the average response time was 51 minutes to service after hours with 
for the On-Call Night Crew.



0

5

10

15

20

25

30

35

40

1999 2000 2001 2002 2003 2004 2005 2006 2007 2008 2009 2010 2011 2012 2013 2014 2015 2016 2017 2018 2019 2020

33.0

36.0

27.5

15.1

12.7

9.0 8.8

6.1 5.8
4.4

2.4
3.6

2.5 2.6
3.7

5.3

3.7

5.3

3.0
2.4

3.8

1.8

SSO's/100 Miles of Sewer per year



MSDTreatment Plant



Treatment Plant

• 1987 Plant expansion to 40 MGD completed (65 MGD Peak)
• Current Average Daily Flow 21.7 MGD
• 152 Rotating Biological Contactors (RBC)—largest in world
• 2880 KW Hydroelectric Generation Facility
• 4 MW Diesel Generator Back-up
• New $10 million Aqua Disk Polishing Filters
• $ 7.4 Million Upgrade to incinerator and air emissions system
• $17 Million High-Rate Primary Treatment Facility



Regulatory Compliance at theTreatment Plant



• Can Generate 2880 KW
• FY 2015Avoided Power Cost $435,000

Current Hydroelectric Production





One of three turbine blades - variable pitch.



MSD Administration Bldg. ca 1923 
Power Generation Facility



Interior of Facility – Showing Coal-fired Steam Generators



The current 
MSD Admin 
Building once  
housed the 
power 
generation 
facility for the 
trolley system 
in Asheville.

Downtown Asheville ca 1923



Capital Improvement Program

Background

• A Capital Improvement Program Committee comprised of representatives of all of our
member agencies makes annual recommendations to the Board regarding program
priorities.

• The District has replaced or rehabbed nearly 25% of the entire system and has 
implemented a long-term asset management plan to rehab or replace a little over 1% of 
the system per year which translates to a little over 50,000 feet each year.

• Since Consolidation in 1990 the District has reinvested over $400 Million on Capital 
Improvements for the system. This includes $350 million for replacing and rehabbing
sewer lines and $50 million on rehabilitation of the Treatment Plant and general
infrastructure.



• Total Estimated Expenditures over 10-yr CIP 

• Consolidation thru end of  FY21 Capital Expenditures 
total $461.1 million.

Description
Proposed 

Expenditures

Interceptors/Wet Weather 
Rehab

$86.8M

Collection System 
Rehabilitation

$110.9M

Treatment Plant & PS $153.7M

Reimbursement Projects $1.5M

Design/ROW/Const. Mgmt. 
Expenses

$35.4M

$389.3M



• Currently using about 22 MGD of 40 MGD 
capacity at the Treatment Plant.

• MSD’s aggressive program of 
rehabilitation and replacement of existing 
lines include upgrades of lines sizes to 
provide for future growth. 

• The MSD Collection System Master Plan 
has mapped out all the lines necessary to 
serve areas that are identified by our 
Member Agencies for future growth.

Future Growth Potential
System Capacity



• Proactive program to focus 
rehabilitation dollars where 
most needed

• Featured in February 2004 
issue of “Water Environment &
Technology” magazine

• Developed by 
interdepartmental team using
off-the-shelf software

Pipe Rating Program



Line cleaning and CCTV
& Defect Coding



Video

GIS Capabilities



CCTV, Defects, SSO’s, Work Orders



In
te

gr
at

ed
D

at
a



Proactive program to focus rehabilitation dollars where most needed

Pipe Rating Program



AMSAAward for Pipe Rating Project

• In May of 2003, MSD received an AMSA National Environmental
Achievement Award for the Pipe Rating Program

• Developed in-house with a vertical team using off-the- shelf software
• MSD and Los Angeles only two US utilities to receive this award



Trenchless Technologies
Pipe Lining



Trenchless Technologies
Pipe Bursting



Recently Completed Plant Projects



New $10 Million Aqua Disk Filters



Initial Testing of New Filters



Filter Installation Project

Old System

• 18 existing “Microscreens” – all problematic.
• Performance failure – very little suspended solids removal

New System

• Board awarded construction contract in October 2010.
• $9.2M construction cost, over three fiscal years.
• Facility startup August 2012.

0.0

5.0

10.0

15.0

20.0

25.0

30.0

35.0

40.0

Fe
b-

12
M

ar
-1

2

A
pr

-1
2

M
ay

-1
2

Ju
n-

12
Ju

l-1
2

A
ug

-1
2

Se
p-

12
O

ct
-1

2

N
ov

-1
2

D
ec

-1
2

30 Day Avg. TSS

Filters Go-Live 8/28/12

Excellent Results



Incinerator System Emissions Upgrades



• EPA imposed aggressive schedule upon MSD, so MSD staff managed an 
accelerated design timeframe with consultant (CDM Smith) and pre-purchased 
critical equipment.

• MSD pilot tested a new membrane technology used in other applications.

• This new technology reduced capital costs by $5M and annual costs by over 
$100K.

• Was operational December 2015, ahead of schedule.

• Passed final compliance testing in 2016, staff continues to fine-tune operational 
parameters to maximize mercury removal rates.

• Project won 2017 NACWA Environmental Achievement Award.

Incinerator Emissions Upgrade Project



Incinerator Emissions Upgrade Project
High-wear components have been replaced

Heat Exchanger
(Recovers Heat)

Venturi
(Removes  Particulates)



New Mercury Removal System

Three stories up - sorbent 
panel layers.

Up close - the exhaust flows up through the baffles. Impregnated 
with activated carbon, they remove mercury.
These are manufactured by Gore Industries (aka Gore-Tex)



Plant Headworks Project
• New Bar Screens
• Improved Fine 

Screens
• Grit Removal
• Surge System for 

Peak Flows
• Construction 

complete
• Total Project cost 

approx. $9.6 Million



Influent bar screens -1/2” 

Fine Screens - 1/4” 

Vortex grit
removal units Surge Pump Station



Influent Bar Screens

Multiple rakes remove debris more
quickly

29
’-0

”

Bar Screens capture large debris upstream of Influent Pumps  

½” bar 
separation



Fine Screens

¼” perforated
plate

Mechanical brush
removes debris



Vortex Grit Removal basins

Influent flow

Effluent
flow



0

10

20

30

40

50

60

70

Jan-18 Feb-18 Mar-18 Apr -18 May-18 Jun-18 Jul-18 Aug-18 Sep-18 Oct-18 Nov-18 Dec-18 Jan-19 Feb-19 Mar-19 Apr -19 May-19 Jun-19 Jul-19 Aug-19 Sep-19 Oct-19 Nov-19 Dec-19 Jan-20 Feb-20

cu
bi

c 
fe

et
Headworks Grit/Debris Removal per day

Grit/Debris Removed (Avg. cubic feet per day)

System Startup – Feb. 2019

So how’s it working?
New process is removing much more debris



Current Plant Improvement Projects



$17 Million High-Rate Primary Treatment Process



ACTIFLO®

Coagulation basin  
Maturation basin  

Settling basin  Add Polymer & 
Coagulant – Rapid 
Mix

Add Sand Ballast
Slower mix

Sand Recovery

$17 Million High-Rate Primary Treatment Process





/

24"

18"

12"

8"
8"

12"

18"

18"

Interceptor Improvements - 
$����� Million

Collection System 
Rehabilitation - 
$1���� Million 

Water Reclamation Facility & 
Pump Station Improvements - 
$1��.7 Million

���\HDU�3ODQQLQJ�+RUL]RQ

$105 Million – Upgrade  Treatment 

Plant and Major Pump Stations

$160 Million– Interceptor 

Improvements

$ 124 Million – Collection  System 

replacement/Upgrades Treatment 

next 10 years 



Carrier Bridge pump station replacement

• MSD’s largest pump station, constructed in 1966
• Serves large portions of South & West Buncombe, North Henderson
• Capacity increase from 22mgd to 40mgd (2070 flow projection)



Project details

• Located next to existing PS

• 800 LF of new 60-inch inlet piping

• Two (2) 36-inch discharge force 
mains
• Exploring “open-cut” option

• Enclosed PS with odor control



Financial Overview of District







Capital Improvements and Sources of Funding
FY 2012 to FY 2021

$148.6 Million



MSD Business Plan
Future Projection



0

100

200

300

400

500

600

700

2000 2001 2002 2003 2004 2005 2006 2007 2008 2009 2010 2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022 2023

Average Annual Service Charge

NACWA Index EPA Region IV MSDSource: NACWA



Source:  UNC Environmental Resource Center

$18.25 

$22.50 

$24.04 

$25.35 

$26.67 

$28.76 

$30.84 

$31.36 

$31.43 

$31.54 

$31.92 

$32.69 

$32.94 

$34.07 

$34.69 

$35.10 

$35.15 

$37.03 

$40.05 

$42.03 

$43.88 

City of Burlington

City of Greensboro

City of Winston Salem

City of Sanford

Durham County

City of Durham

City of Salisbury

MSD

Two River Utilities (Gastonia)

Greenville Utilities Commission

Cape Fear Public Utiilities

Fayetteville - PWC

Town of Morresville

City of Raleigh

Harnett County

Union County

Charlotte Water

Chapel Hill - OWASA

High Point

Town of Cary

Brunswick County

 $-  $5.00  $10.00  $15.00  $20.00  $25.00  $30.00  $35.00  $40.00  $45.00  $50.00

5 CCF Customer Bill Comparison to AA& AAA  NC Units of Government

Source:  UNC Evironmental Resource Center

Comparative Monthly Residential Bills



MSDBC.ORG



Our End Product

Operational Questions ?


